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This test wvas parforned to determine the e¢ffects of continucus ocompression
upon the physical charasteristies of two types of rubter gasket meterial Yy
axposing representative samples of each material in a state of constamt
coupression to varicus temporsturs conlitions, The two types of gusket sre
products of the Conred Rubder Co. Type 1 io & tool-made mample with Cook
Wemmsm(mmmn.);wammmu.

This test was requested by Divielon 1621
mwa.lmo nw, W,

Frocadure

Waile compressed to 1/B imch total thioknese, the samples were sudjected to
the folloving lemperature conditionss

l. =659%P for ome veek
A165°7 for ons veek

3. Al6SOF far 70 howrs, folloved by room tempsrature for one hour amd
«£50F for 6 howrs

The prepared samples of the typs 1 gasist were 0,349 ineh thiek, 0.491 inch
wide amd approximately 2 inches long. The typs 2 wvere 0.379 imch thick, 0,506
mam.m.pmhzyzm long (see Pig. 1(a) for a oross-sectional
view of the gasket). Ono sample of sach typs was sudjected to comiitions (1)
and (2)3 two samples of each type were subjected to comditiom (3), tms boing
reascnably esrtain of s consistent valus for eanpression set if samples gave
values within a smell percentage of ecach other,

Following condiitions (1) end (2) n visual eheek was made to determine
tent of anmy Adistortion and/or splitting of the gasked semples. Mo
dium(B).mMmatbau:phovuoamw.hnﬂu
thicknegs of the sauples inoluding the centerhelad. - -
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The cemprosaion set was caleulated as prescribed in ASTM D 395-497. The
deformation incwrred YWy the samples of ths type 1 gasket wvas such as to

rractically disallow amy caleulstion for compression set: however, a cal-
culation was made basod upon the smallast thickness of the sample,

Hatal plates (Fig. 1) were used to compress the ssmples. A Bowser tempara-
ture box and a Fishsr oven ware ussd to provide the required temperature
conditicus,

Rosulta

merwmm.msmmwotmmm
parcoptible demmge, distertion, or aha in * sXposure
uMFf@m:mk.mwpolsmimlzmwmw(m ineh
thick, 0,510 inch wide (Fig. 1(b))s the sppearance of the samples r
the type 2 gacket wap essentially unchanged. Pollowing @xposure to

for 70 hours and ~65°7 for 6 hours, the type 1 samples appsared dictorted as
above; one of the type 2 smmples suffered a i-1/2 fnoh creck along the bottom
of the guneolet, The campression set fer the type 2 gasket material samples
aversged 0.1 per cent. An epproximate vaive of 70 per cent-might be offered
25 some indication of the tude of diatortion of-the ssaples of the type
1 gacket material (Fig. 1(d)).
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CROSS-SECTIONAL VIEW

CROSS-SECTIONAL VIEW
OF TYPE | GASKET

BEFORE GOMPRESSION
EOLLOWING COMPRESSION
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METAL PLATES USED TO RETAIN
SAMPLES AT CONSTANT COMPRESSION
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FIG | — COMPRESSION TEST OF H-46 GASKET
SAMPLES
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